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Test Result of Polyurethane Waterproofing Materials Part 2
Hand-coat Type High Strength Composite Polyurethane

HASUMURA Kazuto, TANAKA Motoki,
OZEKI Shimpei, SUZUKI Hiroshi,
KOSHIISHI Naoyuki, ISHIHARA Saori
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